YANMAR PARTS CATALOG

0CF50-MOO090EN

Last update Apr., 2017




Introduction

1.This parts catalog is a first edition of the 4JH80,4JH110 Diesel engine.

Date of issue Remarks

First edition July, 2014

2.This parts catalog does not contain the technical data needed for maintenance
service.

3.The illustrations used in this parts catalog have been simplified for clarity.
4.The contents of this parts catalog are subject to change without notice.

5.Be sure to use only Yanmar genuine parts for repairs.|f imitation parts are used,
it may cause engine defects.




Fig. No.

4JH80/110

1.

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

Fig. Name

CYLINDER BLOCK

. GEAR HOUSING

. FLYWHEEL HOUSING
. LUB. OIL SUMP

. BREATHER

. LABEL

. MOUNTING FOOT

. BELT COVER

. ENGINE COVER

CYLINDER HEAD

BONNET

INTAKE MANIFOLD

INTAKE SILENCER

MIXING ELBOW(STANDARD TYPE)
MIXING ELBOW(U TYPE)
CAMSHAFT & DRIVING GEAR
TURBINE

AIR COOLER

AIR DUCT

CRANKSHAFT & FLYWHEEL
PISTON & CONNECTING ROD
LUB. OIL SYSTEM

LUB. OIL PIPE

DIPSTICK

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

0CF50-M00090

Fig. Name
COOLING SEA WATER PUMP(FRONT MOUNT SPEC.)
COOLING SEA WATER PUMP(REAR MOUNT SPEC.)
COOLING SEA WATER PUMP COMPONENT PARTS(FRONT MOUNT SPEC.)
COOLING SEA WATER PUMP COMPONENT PARTS(REAR MOUNT SPEC.)
COOLING FRESH WATER PUMP
COOLING FRESH WATER COOLER
COOLING SEA WATER PIPE(MIXING ELBOW)
COOLING SEA WATER PIPE(FOR SD60, CLUTCHLESS)
COOLING SEA WATER PIPE(FOR KMH4A)
COOLING SEA WATER PIPE(FOR KM4A2)
COOLING SEA WATER PIPE(FOR ZF25A)
COOLING SEA WATER PIPE(FOR ZF30M)
COOLING FRESH WATER PIPE
HOT WATER CONNECTION(OPTIONAL)
FUEL SUPPLY PUMP
FUEL INJECTION VALVE & FUEL INJECTION PIPE
FUEL FILTER
FUEL PRE-FILTER(HULL SIDE)
FUEL PIPE
ELECTRIC CONTROL UNIT(ECU) & BRACKET
STARTING MOTOR
RELAY
GENERATOR
2ND GENERATOR KIT(OPTIONAL)

WIRE HARNESS



Fig. No.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.
60.
61.
62.
63.

64.

Contents

Fig. Name Fig. No.

TERMINAL ADAPTER & EXTENSION HARNESS
CLUTCH(OPTIONAL)

DAMPER DISK(OPTIONAL)

ELECTRIC PARTS(FOR SD60)

EMERGENCY STOP SWITCH

INSTRUMENT PANEL(B25)(MEDALLION)(OPTIONAL)
INSTRUMENT PANEL(C35)(MEDALLION)(OPTIONAL)
THROTTLE SENSOR(FOR B25, C35 PANEL)(OPTIONAL)
EMERGENCY STOP SWITCH(FOR B25, C35 PANEL)(OPTIONAL)
TOOL

FLEXIBLE MOUNT

SAFETY LABEL(BUNDLED ITEMS)

COOLING SEA WATER PUMP INLET JOINT(OPTIONAL)
REMOTE CONTROL HEAD(OPTIONAL)

REMOTE CONTROL CABLE(OPTIONAL)

Fig. Name

0CF50-M00090



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.1

; A)=4JHBO D)=
Fig.1. CYLINDER BLOCK ) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 129677-01560 BLOCK ASSY, CYLINDER 1 1
5 3 129001-01250 PLUG, 50 1 1
6 3  171051-01921 PLUG, NPTF1 1 1
7 3 129150-02020 BOLT, METAL CAP 10 10
10 3 129795-02412 BUSH, CAMSHAFT 1 1
11 3 27241-300000 PLUG 30 8 8
12 2 124060-01050 PLUG, PT1/8 1 1
13 2 124160-01910 PLUG, PT1/4 2 2
14 2 124160-01910 PLUG, PT1/4 1 1
15 2 23875-030000 PLUG, R0O3 1 1
16 2 27241-120000 PLUG, 12 1 1
26 2 129150-02931 BEARING, THRUST 2 2
29 1 129150-01200 BOLT, HEAD 18 18
30 1  129693-01341 GASKET, HEAD 1 1
31 1 129001-02931 BEARING, MAIN 5 5
34 1 129150-02871 BEARING, 0.25 US 5 5 2
37 1 129150-02941 BEARING, THRUST 0.25 1 1
1 1 1

124976-34850 CAP

Remarks
(1)Spare parts.
(2)Under-sized (U.S.=0.25) parts.

(3)Over-sized (0.S.=0.25) parts. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




0CF50-M00090 4JH80/110 0CF50-M00090  Fig.2

Fig.2. GEAR HOUSING (R=dieo o-
©= =

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

N
~

26106-080402 BOLT, M8X 40 PLATED
26106-080602 BOLT, M8X 60 PLATED

N
[ee]

1 1 129677-01500 CASE, GEAR 1 1
2 1 121450-01560  STUD, M8X22 1 1
3 1 129100-01580  PIN, 8X16 2 2
4 1 12416001751 COVER, FILLER 11
5 1 129795-01950  PIPE, KNOCK L=18 2 2
6 1 119609-32040  O-RING, P16 2 2
7 1  119624-32040  O-RING, P12.0 11
8 1 24311-000320 O-RING, 1AP32.0 1 1
9 1 26106-080162  BOLT, M8X 16 PLATED 3 3
10 1 124240-01871 COVER 1 1
11 1 129C26-01890 GASKET, HO-P 1 1
12 1 26106-080162  BOLT, M8X 16 PLATED 3 3
13 1 26306-080002  NUT, M8 1 1
14 1 124240-01871 COVER 1 1
15 1 129C26-01890 GASKET, HO-P 11
16 1 22190-080002 WASHER, SEAL 8 11
17 1 26106-080142  BOLT, M8X 14 PLATED 101
18 1 26106-080352  BOLT, M8X 35 PLATED 3 3
19 1 129677-01550 COVER ASSY, GEARCASE 1 1
21 2 119934-01800  SEAL, OIL 101
22 1 124240-01871  COVER 11
23 1 22190-080002 WASHER, SEAL 8 11
24 1 22190-080002 WASHER, SEAL 8 4 4
25 1 26106-080162  BOLT, M8X 16 PLATED 4 4
26 1 119802-13590  BOLT, M8X35 1 1

1 5 5

1 3 3

1 4 4

N
o

26106-080852 BOLT, M8X 85 PLATED

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.3

Fig.3. FLYWHEEL HOUSING (A)=43HB0 (0)=

(B)=4JH110 B)=
(©)= F)=

Lewv. Parts No. Description

z
°

Qty
AW B € O E @

129100-01580 PIN, 8X16 2 2
129677-01621 HOUSING, FLYWHEEL
129795-01780 SEAL, OIL

22137-100000 WASHER, 10
23887-180002 PLUG, 18
26206-100302 BOLT, M10X 30 PLATED

129A00-21710  SENSOR, FLYWHEEL REV
26450-060162 BOLT, M6X 16

© o(N o Os N R
L T = W SN [N

R RO R ok R
R RO R ok R

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110
Fig.4. LUB. OIL SUMP

2/

./:
1

4
T ]

7

7

0CF50-M00090 Fig.4

(A)=4JH80 (D)=
(B)=4JH110 )=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 129673-01700 SUMP ASSY, OIL 1 1
2 2 105425-01690 PLUG, 16 2 2
5 2 22190-160002 WASHER, SEAL 16 2 2
6 2 23875-030000 PLUG, RO3 1 1
7 1 129470-01710 BRACKET 2 2
8 1 26106-080252 BOLT, M8X 25 PLATED 16 16
9 1 26106-080252 BOLT, M8X 25 PLATED 6 6
10 1 26106-080252 BOLT, M8X 25 PLATED 4 4
11 1 26106-080452 BOLT, M8X 45 PLATED 2 2
12 1 26106-100252 BOLT, M10X 25 PLATED 4 4

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 Fig.5

0CF50-M00090 4JH80/110
Fig.5. BREATHER oo -
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 129677-03090 PIPE, BREATHER 1 1
2 1 124398-49700 CLIP, HOSE 24.0 1 1
3 1 29621-200001 BAND, TR200 1 1

Fig.13

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

Yes'



0CF50-M00090 4JH80/110 O0CF50-M00090  Fig.6

; (A)=4JH80 (D)=
F|g6 LABEL (B)=4JH110 (E)=
€)= (F)=

No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 120650-07060 LABEL, HOT SURFACE 1 1
1 2 2 1 123682-07852 LABEL, CAUTION 1 1
3 1  128990-07900 LABEL ASSY,CAUTION 1 1
4 2 177088-02430 LABEL 1 1
5 2 128377-07150 LABEL, CAUTION 1 1
CAUTION B3 6 2 128990-07270  LABEL, PRESSURE CAP 1 1
ATTENTION. 7 2 196630-12980  LABEL, CAUTION 11
P boiidi 8 1  128990-34900 LABEL,OIL CHECK 1 1
THERKEART KA,
o e, 9 1 129677-07800 LABEL, FUSE 1 1
cock 15 pen it g shiput. 10 1 129677-07810 LABEL, FUSE LOCATION 1 1
11 1 177073-02431 LABEL, DIRECTION 1 1 1
% 12 1 177050-02811 LABEL 1 1 2
13 1 177061-02811 LABEL,EMERGENCY BOLT 1 1 2
14 1 177050-02821 LABEL, STRAINER 1 1 2
3
|
[ | |
4 T 6 1
R r| s |2 AN (Al
mufiler can cause damage. AE@DANGER
OEERICIEF vy TERTBNT
Tl ORBIRSHL Y EE,
T
0IL CHECK I0MINUTES AFTER ENGINE STOP.
o— ALT 200A
@ e Q) FUSE
STREL 50A
1‘1 12 13 14
0 i lbon S0 e
R In Red Colored Plug
Glean at every
oil change
Remarks
(1)For KM4A2, KMH4A (Optional parts.)
(2)For KMH4A (Optional parts.) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.7

H (A)=4JH80 (D)=
Fig.7. MOUNTING FOOT (-ednso or
©)= (F)=

No. Lewv. Parts No. Description

Qty I R
A B () DO () (A

129671-08150 FOOT 1 1
129671-08160 FOOT
129671-08211 FOOT, MOUNTING F-INT

129670-08220 FOOT
26106-100222 BOLT, M10X 22 PLATED
26116-120352 BOLT, M12X 35 PLATED

N N
A ORIk R
A ORIk R

o U WNE

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 O0CF50-M00090 Fig.8
; (A)=4JH80 (D)=
Fig.8. BELT COVER il o
€)= (F)=
Lev. Parts No. Description Qty I R

@ B € O E @

z
°

1 1 129677-09000 COVER ASSY, BELT 1 1
2 2 128377-07350 LABEL, CAUTION 1 1
4 2 128990-77441 COLLAR, M6 5 5
5 2 128990-77600 GROMMET, M6 5 5
6 1 129677-09411 BOLT, SPACER L=38 2 2
7 1  129677-09431 BOLT, SPACER L=75 1 1
8 1 129677-09481 BOLT, SPACER L=60 2 2
9 1 128990-77510  WASHER 5 5
10 1 26366-060002 NUT, M6 5 5

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110

Fig.9. ENGINE COVER

10—=8
9—
—e
3—o

74

Fig 57

10—
g—-C

—e

3—=8

Fig. 11

8—10
®—9
S—1

8——10

&——10

8——10
@o—9
@—1—

0CF50-M00090 Fig.9

(A)=4JH80 (D)=
(B)=4JH110 ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 129677-09201 COVER ASSY, ENG. TOP 1 1
3 2 128990-77441 COLLAR, M6 6 6
4 2 128990-77600 GROMMET, M6 6 6
5 1 129677-09451 BOLT, SPACER L=14 1 1
6 1 129677-09461 BOLT, SPACER L=45 1 1
7 1  129677-09471 BOLT, SPACER L=47 2 2
8 1 129677-09481 BOLT, SPACER L=60 2 2
9 1 128990-77510 WASHER 6 6
10 1 26366-060002 NUT, M6 6 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.10

Fig.10. CYLINDER HEAD (A)=43H80 (0)=

(B)=4JH110 B)=
(©)= F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 129601-11241  SHAFT ASSY, ROCKER 1 1
2 2 129601-11251  SHAFT, ROCKER ARM 1 1
3 2 119802-11260  SUPPORT, ROCKER ARM 2 2
4 2 119802-11270  SUPPORT, ROCKER ARM 3 3
5 2 129150-11280  SPRING 4 4
6 2 129004-11650  ARM, ROCKER 8 8
7 3 129150-11230  SCREW, VALVE ADJUST 8 8
9 3 129150-11750  NUT, M8 8 8
10 2 26226-080182  STUD, M8X 18 3 3
11 1 129150-11370  CAP, VALVE 8 8
1 inc.2~10 12 1 129677-11700  HEAD ASSY, CYLINDER 1 1
21 3 27241-400000  PLUG, 40 2 2
22 2 129005-11100  VALVE, INTAKE 4 4
23 2 129795-11120  SPRING, VALVE 8 8
24 2 129100-11130  VALVE, EXHAUST 4 4
25 2 129795-11180  RETAINER, SPRING 8 8
26 2 121400-11340  SEAL, VALVE STEM 4 4
27 2 124460-11340  SEAL, VALVE STEM 4 4
28 2 27310-080001 COTTER, 8 8 8
30 1 129978-11871  GASKET,INJECTOR 4 4
31 1 129A00-11900  RETAINER, INJECTOR 4 4
32 1 120270-54410  WASHER, INJECTOR 4 4
33 1 22351-060012  PIN, SPRING 6.0X12 2 2
34 1 26106-080252  BOLT, M8X 25 PLATED 3 3
35 1 26106-080352  BOLT, M8X 35 PLATED 4 4
36 1 26106-080502  BOLT, M8X 50 PLATED 77
37 1 129900-07900  LIFTER 2 2
38 1 26106-080162  BOLT, M8X 16 PLATED 4 4
39 1 120130-11860  GUIDE, VALVE 4 4
1 4 4

B
o

129150-11810 GUIDE, VALVE

Remarks
(1)Spare parts. N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.11
; (A)=4JH80 (D)=
Fig.11. BONNET (a0 o-

€)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1 124160-01751  COVER, FILLER 11
2 1 129677-11350  BONNET ASSY 11
3 2 129685-03010  PLATE 11
2 inc. (2)~18 4 2 129150-03070  BAFFLE, BREATHER 1 1
4 5 2 129C28-03120  PLATE, BREATHER 11
8 2 129C00-11310  GASKET, COVER 11
9 2 129A00-11330  JOINT 1 1
10 2 127605-11370  CAP 1 1
11 2 129A00-12703  SENSOR,PRESSURE 11
11-1 2 129978-12700  SENSOR,PRESSURE 1 1 N

(A=+2014.08.15)  (B=*2014.08.15.)

12 3 129A00-12780  O-RING,PRES SENSOR 2 2
13 2 119640-61400 PLUG 1 1
14 2 22857-500100 SCREW, 5X10 4 4
15 2 22857-500100 SCREW, 5X10 6 6
16 2 23080-012000 CLAMP, 12 1 1
17 2 24341-000500 O-RING, 1AS50.0 1 1
18 2 26450-060162 BOLT, M6X 16 2 2
19 1 124160-11360 KNOB 3 3
20 1 24311-000120 O-RING, 1AP12.0 3 3
21 1 24311-000320 O-RING, 1AP32.0 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.12

; A)=4JHBO D)=
Fig.12. INTAKE MANIFOLD ) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 129677-12101 MANIFOLD ASSY,INTAKE 1 1
4 2 23876-005000 PLUG, R005 1 1
5 2  26216-060202 STUD, M6X 20 4 4
6 1 129677-12130 GASKET,INT. MANIFOLD 1 1
7 1 105430-67110 CLAMP, CORD 1 1
8 1 26106-080122 BOLT, M8X 12 PLATED 1 1
9 1 26106-080202 BOLT, M8X 20 PLATED 5 5

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.13

; (A)=4JH80 (D)=
Fig.13. INTAKE SILENCER ()=4311110 -
€)= (F)=

No. Lev. Parts No. Description Qty |

© ® E ©

129470-12301 SILENCER ASSY
129470-12320 PLATE
129470-12330 ELEMENT ASSY

[N F AN
RN e
I~
Rk e e >
=
o~
NN
=

23000-054000  CLAMP, 54

Fig. 17

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.14

Fig.14. MIXING ELBOW(STANDARD TYPE) ) o
€)= (F)=
No. Lev. Parts No. Description Qty I R

@ B € O E @

129472-13520 GASKET
129673-13552 ELBOW,WATER MIXING
129671-13570 PLUG G 1/4A

22137-080000 WASHER, 8
23414-130000 GASKET, 13X1.0
26703-080002 NUT, M8

o bh|lwNE
N N
WP Wk PR
WP Wk PR

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110

0CF50-M00090 Fig.15

Fig.15. MIXING ELBOW(U TYPE) y-aameo. o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 129472-13501 ELBOW ASSY 1 1
3 2 129472-13560 PLUG, PT3/4 1 1
4 1  23414-130000 GASKET, 13X1.0 1 1
5 1  23893-020002 PLUG, G1/4 1 1
6 1 129472-13520 GASKET 1 1
7 1  129472-13550 SUPPORT 1 1
8 1 129472-13560 PLUG, PT3/4 1 1
9 1 129677-13800 BRACKET, MIX. ELBOW 1 1
10 1  129673-49060 ELBOW, 45 1 1
11 1 22137-080000 WASHER, 8 5 5
12 1 26106-080202 BOLT, M8X 20 PLATED 2 2
13 1 26106-080352 BOLT, M8X 35 PLATED 4 4
14 1 26703-080002 NUT, M8 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110
Fig.16. CAMSHAFT & DRIVING GEAR

0CF50-M00090 Fig.16

Remarks
(1)Spare parts.

(A)=4JH80 (D)=
(B)=4JH110 (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129150-14200 TAPPET 8 8
2 1 129150-14400 ROD, PUSH L=178 8 8
3 1 129C28-14580 CAMSHAFT ASSY 1 1
4 2 129150-02450 BEARING, THRUST 1 1
7 2 129A00-14100 GEAR,CAMSHAFT 1 1
8 2 22512-070140 KEY, 7X 14 1 1
9 1  129A00-14700 PULSER, CAMSHAFT 1 1
10 1 26106-060102 BOLT, M6X 10 PLATED 3 3
11 1 26106-080142 BOLT, M8X 14 PLATED 2 2
12 1 129A00-14710 SENSOR, GEAR REV 1 1
13 1 26450-060162 BOLT, M6X 16 1 1
14 1  129A00-25050 SHAFT, IDLE GEAR A 1 1
15 1 129677-25110 GEAR ASSY, IDLE A 1 1
18 1 26106-080452 BOLT, M8X 45 PLATED 3 3
19 1 129A00-25900 GEAR, SUPPLY PUMP 1 1
20 1 22217-180000 WASHER, SPRING 18 1 1
21 1 26776-180002 NUT, LOCK M18 1 1
22 1  129677-25060 SHAFT, IDLE GEAR B 1 1
23 1  129A00-25120 GEAR ASSY, IDLE B 1 1
26 1 129677-25200 PLATE, IDLE SHAFT B 1 1
27 1 129677-25210 GASKET, IDLE SHAFT B 1 1
28 1 26106-080402 BOLT, M8X 40 PLATED 3 3
29 1  119802-25071 BUSH, IDLE GEAR 1 1
30 1 129A00-25080 BUSH 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110

0CF50-M00090 Fig.17

1 A)=4JH80 D)=

Fig.17. TURBINE (-ae0 o

€)= (F)=

No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129671-18001 TURBINE, RHB52YW 1 1
2 2 XNN131614 SHAFT 1 1
3 2 XNN131578 SHELTER 1 1
4 2 XNN131579 BUSH, THRUST 1 1
5 2 XNB131008 SEAL RING,BLOW.SIDE 1 1
6 2 XNN131008 SEAL RING,BLOW.SIDE 1 1
7 2 XNN131536 SEALING 1 1
8 2 XNN131108 NUT 1 1
9 2  XNN136613 IMPELLER 1 1
10 2 XNN133911 HOUSING,BLOWER 1 1
11 2 XNB134007 BOLT M 5 6 6
12 2 XNN134035 RETAINER 6 6
13 2 XNE928727 HOUSING 1 1
14 2 XNN137007 BOLT, M8 4 4
15 2 XNN137423 RETAINER 4 4
16 2 XNE923383 HOUSING,BEARING 1 1
17 3 XNN133208 CIRCLIP 3 3
17A 3 XNB133206 SCREW 4 4
17B 3  XNB133208 SCREW(SEAL PLATE 3 3
18 2 XNN133022 PLATE, SEAL 1 1
19 2 XNN133506 METAL, FLOATING 2 2
20 2 XNN133596 METAL,THRUST 1 1
23 2 XNN137055 PROTECTOR, HEAT 1 1
24 1  129670-13600 STUD 3 3
25 1 129472-18090 GASKET 1 1
26 1 129677-49300 JOINT, HOSE R3/8 1 1
27 1 171007-49400 JOINT 1 1
28 1 22133-080000 WASHER, 8 4 4
29 1 23876-010000 PLUG, RO1 1 1
30 1 26703-080002 NUT, M8 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.18
; (A)=4JH80 (D)=
Fig.18. AIR COOLER il o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

129672-18110 COOLER ASSY, INTER
129672-18130 COVER
129672-18140 COVER

129672-18150 ELEMENT
129672-18160 SPACER
129672-18170 O-RING, D81.2X3.53

129672-18180 BOLT, M8X40
129672-18190 PLUG ASSY, DRAIN

© ®(N o Us W
NN NN N R
R oM RRR PR
R oM RRR PR

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110

0CF50-M00090 Fig.19

1 A)=4JH80 D)=
Fig.19. AIR DUCT y-aameo. o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 129573-18120 GASKET 1 1
2 1 129595-18132 DUCT, AIR 1 1
3 1 129673-18140 JOINT, RUBBER 2 2
4 1 129671-18150 JOINT, RUBBER 1 1
5 1 129474-18181 DUCT ASSY, AIR 1 1
7 2 23876-010000 PLUG, RO1 1 1
8 1 22137-080000 WASHER, 8 2 2
9 1  23000-054000 CLAMP, 54 2 2
10 1 23000-070000 CLAMP, 70 4 4
11 1 26106-080202 BOLT, M8X 20 PLATED 6 6
12 1 26106-080502 BOLT, M8X 50 PLATED 3 3
13 1 26116-082002 BOLT, M8X200 PLATED 2 2
14 1 129474-18151 BEND 1 1
15 1 129150-77511 GASKET 1 1
16 1 26106-080202 BOLT, M8X 20 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.20

Fig.20. CRANKSHAFT & FLYWHEEL ) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 129698-21001 CRANKSHAFT ASSY 1 1
2 2 129100-01580 PIN, 8X16 1 1
5 2 129189-21200 GEAR, CRANKSHAFT 1 1
6 2 22512-070140 KEY, 7X 14 1 1
8 1 129677-21600 PULLEY, CRANK RIB 1 1
9 1 129795-21661 WASHER 1 1
10 1 121850-21680 BOLT 1 1
11 1 121111-21501 BOLT, FLYWHEEL 6 6
12 1 129677-21581 FLYWHEEL ASSY 1 1
15 2 124550-21600 GEAR, RING 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.21

Fig.21. PISTON & CONNECTING ROD ) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 129677-22000 PISTON ASSY 4 4
3 2 129673-22501 RING SET,PISTON 4 4
9 1 129573-22301 PIN, PISTON D28 L69 4 4
10 1 22252-000280 RING, 28 8 8
11 1 729573-23700 ROD ASSY, CONNECTING 4 4
16 3 121550-23200 BOLT, CONNECTING ROD 8 8
17 2 129150-23601 BEARING, CRANK PIN 4 4
19 1  129150-23611 BEARING, 0.25 US 4 4
16—
Remarks Yes No Yes No
(1)Under-sized (U.S.=0.25) parts. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110

Fig.22. LUB. OIL SYSTEM

0CF50-M00090 Fig.22

Remarks

(1)Non-branded filter(without Yanmar logo).

(2)Branded filter(with Yanmar logo).

(A)=4JH80 (D)=
(B)=4JH110 (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129677-32000 PUMP ASSY,LUB.OIL 1 1
13 1 129486-32020 GASKET, PUMP 1 1
14 1 26450-060252 BOLT, M6X 25 4 4
15 1  129150-35042 GASKET 1 1
16 1  129473-35091 PIPE ASSY, OIL INLET 1 1
17 1 26106-080122 BOLT, M8X 12 PLATED 1 1
18 1 26106-080352 BOLT, M8X 35 PLATED 2 2
19 1 129677-33000 COOLER ASSY, LO 1 1
20 1 129677-33100 NUT, LO COOLER M20 1 1
21 1 129C01-33100 BRACKET, LO COOLER 1 1
22 1 129648-35100 BRACKET ASSY, FILTER 1 1
24 2 129648-35150 STUD 1 1
25 1 129150-35111 GASKET 1 1
27 1  129150-35153 FILTER ASSY, D80X80L 1 1
27-1 1 129150-35170 FILTER,LO 1 1 R
28 1 129006-44480 JOINT 1 1
29 1 129677-49220 HOSE ASSY, CW LOC-IN 1 1
32 1  129677-49250 HOSE ASSY, CW C-OUT 1 1
35 1 119620-49290 COCKASSY, 1/4 1 1
39 1 129051-49310 ELBOW, PT3/8 1 1
40 1  23000-022000 CLAMP, 22 4 4
41 1 24321-000600 O-RING, 1AG60.0 1 1
42 1 26106-080202 BOLT, M8X 20 PLATED 3 3
43 1  121252-39450 SWITCH, HYDRAULIC 1 1
44 1 129670-39600 DAMPER ASSY, R1/8 1 1
45 2 23875-010000 PLUG, RO1 1 1
47 1 23061-070300 PIPE, 7X 300 1 1
48 1 121575-49310 RETAINER, PIPE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110
Fig.23. LUB. OIL PIPE

0CF50-M00090 Fig.23

(A)=4JH80 (D)=
(B)=4JH110 ()=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 124160-39140 BOLT, PIPE JOINT M10 1 1
2 1 129677-39400 PIPE ASSY, LO T/C-IN 1 1
5 2 124223-39900 RETAINER 1 1
6 1  124413-39710 BOLT, PIPE JOINT M10 1 1
7 1  22190-100002 WASHER, SEAL 10 2 2
8 1  23414-100000 GASKET, 10X1.0 2 2
9 1 26106-080122 BOLT, M8X 12 PLATED 1 1
10 1 129301-34830 SPACER 1 1
11 1  129693-39601 PIPE, OIL 1 1
12 1  129472-39620 ELBOW, PT3/8 1 1
13 1 123901-39820 HOSE 1 1
14 1  23000-025000 CLAMP, 25 2 2
15 1 24314-000180 O-RING, 4CP18.0 1 1
16 1 26106-060162 BOLT, M6X 16 PLATED 2 2
17 1 26106-080122 BOLT, M8X 12 PLATED 1 1
18 1 26106-100252 BOLT, M10X 25 PLATED 1 1
19 1 129792-39410 VALVE ASSY, CHECK 4 4
25 1  129553-39650 NOZZLE 4 4
26 1 22351-030010 PIN, SPRING 3.0X10 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.24
; (A)=4JH80 (D)=
Fig.24. DIPSTICK il o
€)= (F)=
Lev. Parts No. Description Qty I R

@ B € O E @

z
°

1 1 129677-34800 GUIDE, DIPSTICK 1 1
2 1 129677-34850 DIPSTICK ASSY 1 1
3 1 22217-100000 WASHER, SPRING 10 1 1
4 1 23414-160000 GASKET, 16X1.0 2 2
5 1 23857-100000 BOLT, JOINT 10 1 1
6 1 26106-100162 BOLT, M10X 16 PLATED 1 1
7 1 129670-34810 DIPSTICK, LUB. OIL 1 1 1
1 8 1 129570-34880 GUIDE, DIPSTICK 1 1 1
9 1 23414-160000 GASKET, 16X1.0 1 1 1
10 1 23831-100000 UNION, 10 1 1 1
Remarks Yes No Yes No
(1)Optional parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110

Fig.25. COOLING SEA WATER PUMP(FRONT MOUNT SPEC.)

0CF50-M00090 Fig.25

Remarks
(1)Inner parts are shown in Fig.27.

(A)=4JH80 (D)=
(B)=4JH110 (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 121450-01560 STUD, M8X22 1 1
2 1 129150-01881 GASKET 1 1
3 1 129675-21800 PULLEY,IDLE 1 1
4 1 129675-21810 SUPPORT,IDLE PULLEY 1 1
5 1 129675-42280 BELT,V RIBED 1 1
6 1 129271-42502 PUMP ASSY, SW 1 1
7 1 129271-42700 GEAR, PUMP 1 1
8 1 129677-49030 HOSE, SW I/C-IN 1 1
9 1  129670-49500 CLIP, HOSE 38 2 2
10 1 26106-080252 BOLT, M8X 25 PLATED 1 1
11 1 26106-080352 BOLT, M8X 35 PLATED 3 3
12 1 26106-080402 BOLT, M8X 40 PLATED 1 1
13 1 26106-080902 BOLT, M8X 90 PLATED 1 1
14 1 26106-100452 BOLT, M10X 45 PLATED 1 1
15 1 26366-080002 NUT, M8 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.26

Fig.26. COOLING SEA WATER PUMP(REAR MOUNT SPEC.) Qs o=

(B)=4JH110 B)=
(©)= F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 129150-01881 GASKET 1 1
2 1 129677-42280 BELT,V RIBED 1 1
3 1 129670-42513 PUMP ASSY, SW 1 1
4 1 129670-42700 GEAR, PUMP 1 1
5 1  129672-49060 PIPE, WATER 1 1
6 1 129670-49500 CLIP, HOSE 38 2 2
7 1 26106-080202 BOLT, M8X 20 PLATED 3 3
8 1 26366-080002 NUT, M8 1 1
Remarks Yes No Yes No
(1)Inner parts are shown in Fig.28. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110

Fig.27. COOLING SEA WATER PUMP COMPONENT PARTS(FRONT MOUNT SPEC.)

0CF50-M00090 Fig.27

(A)=4JH80 (D)=
(B)=4JH110 ()=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1  129271-42502 PUMP ASSY, SW 1 1
2 2 129670-42520 COVER 1 1
3 2 129670-42531 IMPELLER 1 1
4 2 129670-42540 PLATE 1 1
5 2 129670-42550 WASHER 1 1
6 2 129670-42560 SEAL, MECHANICAL 1 1
7 2 129670-42570 CIRCLIP 1 1
8 2 129670-42580 KEY 1 1
10 2 123325-49421 JOINT, PIPE 1 1
11 2 X0146531 SHAFT 1 1
12 2 129271-42510 SCREW 4 4
13 2 X0505526 NUT, LOCK 1 1
14 2 119773-42570 O-RING 1 1
15 2 X0508129 BEARING 2 2
16 2 120650-42420 V-RING 1 1
17 2 X0529105 SEAL 1 1
18 2 120650-42380 CIRCLIP 1 1
19 2 120650-42350 CIRCLIP 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110

Fig.28. COOLING SEA WATER PUMP COMPONENT PARTS(REAR MOUNT SPEC.)

0CF50-M00090 Fig.28

(A)=4JH80 (D)=
(B)=4JH110 ()=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 129670-42513 PUMP ASSY, SW 1 1
2 2 129670-42520 COVER 1 1
3 2 129670-42531 IMPELLER 1 1
4 2 129670-42540 PLATE 1 1
5 2 129670-42550 WASHER 1 1
6 2 129670-42560 SEAL, MECHANICAL 1 1
7 2 129670-42570 CIRCLIP 1 1
8 2 129670-42580 KEY 1 1
10 2 X01357681 CONNECTOR 1 1
11 2 X0146531 SHAFT 1 1
12 2 129271-42510 SCREW 4 4
13 2 X0505526 NUT, LOCK 1 1
14 2 119773-42570 O-RING 1 1
15 2 X0508129 BEARING 2 2
16 2 120650-42420 V-RING 1 1
17 2 X0529105 SEAL 1 1
18 2 120650-42380 CIRCLIP 1 1
19 2 120650-42350 CIRCLIP 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.29

Fig.29. COOLING FRESH WATER PUMP (Btoritso e

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

i
-

129271-42350 PULLEY,CW PUMP 6PK
26106-060202 BOLT, M6X 20 PLATED

1 1 129677-42000 PUMP ASSY, CW 1 1
3 2 129054-42320 O-RING 1 1
4 2 129263-49350  JOINT 1 1
5 2 129916-49740 PLUG, RO3 2 2
6 1 129486-42050 GASKET, WATER PUMP 1 1
7 1 129927-44900 SENSOR.THERMO CW 1 1
8 1 22190-120002 WASHER, SEAL 12 1 1
9 1 26106-080552 BOLT, M8X 55 PLATED 4 4
10 1  129470-49540 COVER, THERMOSTAT 1 1
11 1 129795-49551 GASKET 1 1
12 1 129470-49801 THERMOSTAT, 76.5 1 1
13 1 129150-49811 GASKET, THERMOSTAT 1 1
14 1 26106-080252 BOLT, M8X 25 PLATED 1 1
15 1 26106-080352 BOLT, M8X 35 PLATED 1 1
16 1 129677-42310 SPACER, PULLEY 1 1

1 1 1

1 4 4

=
[oe]

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.30

Fig.30. COOLING FRESH WATER COOLER (-ednso o-
©)= (F)=
Lewv. Parts No. Description '

z
°

@ B € O E @

1 1 129550-13110 GASKET 1 1
2 1 129677-44000 HEAT-EXCHANGER ASSY 1 1
3 2 129670-07230 LIFTER 1 1
4 2 127677-33060 O-RING 4 4
5 2 127677-33070 SPACER 1 1
7 2 129677-44020 CORE ASSY, HEX 1 1
8 2 129673-44090 BOLT, M8X40 8 8
9 2 129673-44131 CAP 1 1
10 2 129672-44160 PLUG, G1/4 1 1
11 2 129672-44170 GASKET 13.5-19 1 1
12 2 129677-44960 BONNET, HEX IN 1 1
13 2 129677-44970 BONNET, HEX OUT 1 1
14 2 119620-49290 COCKASSY, 1/4 1 1
18 2 23414-170000 GASKET, 17X1.0 1 1
19 2 23893-030002 PLUG, G3/8 1 1
20 2 26450-080162 BOLT, M8X 16 2 2
21 2 129670-13600 STUD 4 4
22 1 129677-44300 BOLT, M8X105 TS=980 6 6
23 1 23061-070300 PIPE, 7X 300 1 1
24 1 26366-080002 NUT, M8 2 2
25 1 129693-44300 STUD 2 2
26 1 128397-44500 TANKASSY, SUB 1 1
27 1 129270-44501 PIPE 1 1
28 1 128397-44510 BRACKET 1 1
29 1 129670-44570 LABEL, SUB-TANK 1 1
30 1 23010-013000 CLAMP 13 2 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 Fig.31

0CF50-M00090 4JH80/110

(D)
(E)
(F)

4JH80
4JH110

(A
(8)
(©)

Fig.31. COOLING SEA WATER PIPE(MIXING ELBOW)

Qty

Description

Parts No.

Lev.

No.

® © © € &

(G

129677-49070

1
1
1
1

HOSE, SW MIXING-IN
CLIP, HOSE 38

CLIP

N

N

129670-49500

129928-79700

22137-080000

WASHER, 8

Fig. 14,15

% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

%5 New, R:Old

<No_
Yes'

N:Old =5 New, Q:0ld

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.32

Fig.32. COOLING SEA WATER PIPE(FOR SD60, CLUTCHLESS) ) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 129677-49010 HOSE, SW HX-IN 1 1
2 1  129670-49500 CLIP, HOSE 38 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.33

Fig.33. COOLING SEA WATER PIPE(FOR KMH4A) ) o
€)= (F)=
No. Lev. Parts No. Description Qty I R

@ B € O E @

129671-49120 RETAINER
129677-49120 HOSE, SW I/C-OUT KMH
129677-49140 HOSE, SW HX-IN GEAR

129670-49500  CLIP, HOSE 38

B
1
1
1
4
26106-080122 BOLT, M8X 12 PLATED 1

aObhwNER
N =
N N S

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.34

Fig.34. COOLING SEA WATER PIPE(FOR KM4A2) ) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 129672-49070 PIPE, WATER 1 1
2 1 129677-49110 HOSE, SW I/C-OUT 1 1
3 1 129670-49410 JOINT 1 1
4 1  129670-49500 CLIP, HOSE 38 4 4
5 1 129671-49230 PIPE, WATER 1 1
6 1 129671-49240 PIPE, WATER 1 1
7 1 23000-022000 CLAMP, 22 4 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.35
Fig.35. COOLING SEA WATER PIPE(FOR ZF25A) (-ednso o-
©)= (F)=

No. Lewv. Parts No. Description

Qty
@ B € O E @

129671-49120 RETAINER 1 1
129677-49130 HOSE, SW IC-OUT ZF25
129677-49140 HOSE, SW HX-IN GEAR

129673-49410  JOINT
129670-49500 CLIP, HOSE 38
26106-080122 BOLT, M8X 12 PLATED

o bh|lwNE
N N
R oON|[k P
R oON|[k P

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.36

Fig.36. COOLING SEA WATER PIPE(FOR ZF30M) ) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 129677-49150 HOSE, SW IC-OUT ZF30 1 1
2 1 129677-49160 HOSE, SW HX-IN ZF30 1 1
3 1 129670-49500 CLIP, HOSE 38 4 4
4 1  29621-200001 BAND, TR200 2 2

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.37

Fig.37. COOLING FRESH WATER PIPE ) o
©= "=
No. Lev. Parts No. Description Qty I R

~
=

® © © € &

129271-49110 RETAINER, PIPE
129671-49220 PIPE, WATER
129672-49260 PIPE, COOLING WATER

129670-49500 CLIP, HOSE 38
129677-49300  JOINT, HOSE R3/8
129677-49401 HOSE, CW T/C-IN

129677-49420 HOSE, CW T/C-OUT
23000-013000 CLAMP, 13

L T = W SN [N
ARk RPrARRR>

B
1
1
1
4
1
1
1
4

0N O IWNE

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.38

Fig.38. HOT WATER CONNECTION(OPTIONAL) ) o
©= "=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

129051-49310 ELBOW, PT3/8
129677-49320 ELBOW, 3/8-30DEG
129670-49390 COCK ASSY,R1/4XRP3/8
128990-49400 CAPWATER

B
2
2
2
2

TS
NN NN

BlW NP

48

2 ) 1

Yes

N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.39

Fig.39. FUEL SUPPLY PUMP (ameo, or

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

129A00-51000 PUMP ASSY, FUEL
129A00-51100  VALVE ASSY, MPROP
129A00-51110 RING, SEALING

129A00-51120 O-RING, MPROP
129A00-51130 BOLT, MPROP
129A00-51200  SENSOR, TEMPERATURE

129A00-51900  O-RING, FUEL PUMP
26106-080302 BOLT, M8X 30 PLATED

o N oA N R
R NN N W[ N e
A N N T
A N N T

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110

0CF50-M00090 Fig.40

Fig.40. FUEL INJECTION VALVE & FUEL INJECTION PIPE y-aameo. o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 129677-53100 INJECTOR, CR 4 4
2 2 129A00-53200 RING, RETAINING 4 4
3 1 129C00-57000 RAILASSY 1 1
4 2 129A00-57100 SENSOR, RAILPRESSURE 1 1
5 2 129A00-57200  VALVE ASSY, PLV4 1 1
6 3 129A00-57210 O-RING, PLV4 1 1
7 1 129677-57201 BRACKET,COMMON RAIL 1 1
8 1 26106-080202 BOLT, M8X 20 PLATED 4 4
9 1 122780-59100 RETAINER 4 4
11 1 129677-59700 PIPE ASSY, RAIL IN 1 1
13 1 129677-59810 PIPE ASSY, INJ. NO.1 1 1
14 1  129677-59820 PIPE ASSY, INJ. NO.2 1 1
15 1 129677-59830 PIPE ASSY, INJ. NO.3 1 1
16 1 129677-59840 PIPE ASSY, INJ. NO.4 1 1
17 1 26366-060002 NUT, M6 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.41

Fig.41. FUEL FILTER (R=dieo o-
©= =

@ B € O E @

z
°

Lewv. Parts No. Description

119187-39700 VALVE ASSY, CHECK
127610-39350 RETAINER, SPRING
127687-39360 SPRING

23414-100014 GASKET, 10X1.0
24190-070001 BALL, STEEL 7/32
194440-51620 CLAMP

129677-55600 FILTER ASSY, FO
129677-55610 BRACKET ASSY,FO FILT
129A00-55800  FILTER, FUEL OIL

© 0N O JWwNE

=
o

=
=

129670-55700 RUBBER
129677-59220 HOSE, FO RETURN
129677-59240 HOSE, FO RETURN

5N
N

129677-59300 HOUSING ASSY, FO VAL
129677-59350  JOINT, HOSE 10-M12
23000-013000 CLAMP, 13

i
-

i 18—& g s Fig.20

=
[ee]

i
©

23000-016000 CLAMP, 16
23414-100000 GASKET, 10X1.0
23414-120000 GASKET, 12X1.0

NN
= O

N
N

23887-120002 PLUG, 12
26216-080602  STUD, M8X 60
26366-080002 NUT, M8

NN
AW

N
a1

26756-080002 NUT, LOCK M8
29621-200001 BAND, TR200

P NN RNRNBRRRINRRIPRRRPRRRPRR
P NN RNRNBRRRINRRIPRRRPRRRPRR

N
[}

—0
S )]
£

—_

E-N

=

w N

P RrPRrRPRPRPRPERIPRrERPRPRPERIMNNMRERPONINNER

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.42

Fig.42. FUEL PRE-FILTER(HULL SIDE) oy -

(©)= (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

1 1 194256-04820 BOLT, JOINT M6 2 2
2 1 119172-55800 FILTER ASSY, FUEL 1 1
3 2 121857-55630 BODY ASSY, STRAINER 1 1
4 3 121857-55750 PLUG 1 1
5 3 121857-55760  WASHER 1 1
6 2 121857-55710 FILTER, FUEL 1 1
7 2 121857-55730 SENSOR 1 1
8 2 121857-55740 PLUG 1 1
9 2 119172-55810 CASEKIT, FILTER 1 1
10 1 129677-55850 BRACKET, FUEL FILTER 1 1
11 1 101304-59020  JOINT, PIPE 12 2 2
12 1 22190-120002 WASHER, SEAL 12 4 4
13 1 26106-080202 BOLT, M8X 20 PLATED 2 2
14 1 26106-080302 BOLT, M8X 30 PLATED 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.43

Fig.43. FUEL PIPE (a0 ©-
©)¢= (A=

z
°

Lewv. Parts No. Description

@ B € O E @

1 1 129677-59500 PIPE ASSY, FO RE-INJ 1 1
3 2 23080-007000 CLAMP, 7 1 1
4 1 129677-59090 PIPE ASSY, FO RETURN 1 1
5 2 119802-49730 RETAINER, PIPE 1 1
7 1 129677-59220 HOSE, FO RETURN 1 1
8 1 129677-59230 HOSE, FO RETURN 1 1
9 1 23000-013000 CLAMP, 13 2 2
10 1 23000-019000 CLAMP, 19 2 2
11 1 26106-060122 BOLT, M6X 12 PLATED 1 1
14 1 129677-59010 HOSE ASSY, FO HPP-IN 1 1
17 1 23000-016000 CLAMP, 16 2 2
18 1  129677-59400 HOSE, FO L=6000 1 1
18
Remarks Yes No Yes No
(1)For hull side piping (Optional parts.) N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.44

Fig.44. ELECTRIC CONTROL UNIT(ECU) & BRACKET E‘B\;zjj:ﬁfo gz
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 129676-75010 ECU ASSY,4JH80 1
9 1 129677-75010 ECU ASSY,4JH110 1
17 1 26366-060002 NUT, M6 4 4
18 1 129677-77720 BRACKET, ECU BASE 1 1
19 1 129677-77740 BRACKET, ECU HOLDER 1 1
20 1 129677-77770 PLATE,ECU 1 1
21 1 129677-77790 COVER ASSY, ECU 1 1
22 2 128990-77441 COLLAR, M6 2 2
23 2 128990-77600 GROMMET 2 2
25 2  26106-060122 BOLT, M6X 12 PLATED 2 2
26 1 119175-91050 ABSORBER 3 3
27 1 26106-060122 BOLT, M6X 12 PLATED 4 4
28 1 26106-080122 BOLT, M8X 12 PLATED 2 2
29 1 26106-080162 BOLT, M8X 16 PLATED 1 1
30 1 26366-060002 NUT, M6 6 6
31 1 129A00-75940 ECU ASSY,SERVICE YMR 1 1

Remarks
(1)Eco ECU

This part cannot be ordered.

Replace the part using a service ECU with the proper engine information installed.
(2)Service ECU

If the proper information is not installed, the engine will not operate.

To install proper information, go to an authorized distributor.
prop 9 N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110
Fig.45. STARTING MOTOR

£
)
1

=

—

P ]
@

/7

0CF50-M00090 Fig.45

(A)=4JH80 (D)=
(B)=4JH110 ()=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 129608-77010 STARTER, S114-817A 1 1
2 2 129698-77020 SWITCH ASSY 1 1
3 2 129698-77101 ARMATURE ASSY 1 1
4 2 129608-77110 YOKE ASSY 1 1
5 2 129698-77120 HOLDER ASSY, BRUSH 1 1
6 3 129698-77130 BRUSH 2 2
7 3  129698-77140 BRUSH SET 1 1
8 3  129698-77150 SPRING, BRUSH 4 4
9 2 129698-77161 COVER ASSY 1 1
10 3 129698-77170 BEARING 1 1
11 2 129698-77180 BRACKET 1 1
12 3 129698-77190 BRACKET 1 1
13 2 129698-77200 GEAR, INTERNAL 1 1
14 2 129698-77210 BRACKET 1 1
15 2 129698-77220 PINION ASSY 1 1
16 2 129698-77230 SHAFT 1 1
17 2 129698-77240 GEAR 3 3
18 2 129698-77250 WASHER SET 1 1
19 2 129698-77260 CASE ASSY 1 1
20 3 X2114535200 METAL, STARTER 1 1
21 2 129698-77270 LEVER SET, SHIFT 1 1
22 2 129698-77280 COVER KIT 1 1
23 2 124195-77770 BOLT, THROUGH 2 2
24 1 26116-120302 BOLT, M12X 30 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.46
; (A)=43H80 (D)=
F|g.46. RELAY (B)=4JH110 (E)=

©F= =

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 127677-77060 FUSE, 32V-200A 1 1
2 1 119578-77080 FUSE, 32V-50A 1 1
3 1 119578-77200 HOLDER, FUSE 2 2
4 1 128990-77430 COLLAR 5 5
5 1 129677-77570 BRACKET,RELAY 1 1
6 1  129677-77581 BRACKET,FUSE 1 1
7 1 128990-77610 GROMMET 5 5
8 1 129927-77910 BRACKET, CONNECTOR 1 1
9 1  129927-77920 RELAY 1 1
10 1 22157-080000  WASHER, 8 5 5
11 1 26106-060122 BOLT, M6X 12 PLATED 1 1
12 1 26106-080202 BOLT, M8X 20 PLATED 3 3
13 1 26106-080252 BOLT, M8X 25 PLATED 2 2
14 1 26557-040122 SCREW, M4X12 4 4
15 1 26756-050002 NUT, LOCK M5 4 4

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.47
; (A)=4JH80 (D)=
Fig.47. GENERATOR il o
€)= (F)=
Lev. Parts No. Description Qty I R

@ B € O E @

z
°

1 1 128990-77250  ALTERNATOR,12V-120A 1 1
2 1 22217-050000 WASHER, SPRING 5 2 2

3 1 22217-080000  WASHER, SPRING 8 11

12 4 1 26716-050002  NUT, M5 2 2

15 5 1 26756-080002  NUT, LOCK M8 101

7 9 6 1 129677-77440  ADJUSTER, BELT 11
7 1 12927177641  BOLT,ADJUSTER 1 1

8 1 22137-080000 WASHER, 8 1 01

9 1 22137-080000 WASHER, 8 11

10 1  26106-080652  BOLT, M8X 65 PLATED 1 1

11 1 26106-101202  BOLT, M10X120 PLATED 1 1

12 1 26116-081004  BOLT, M8X100 PLATED 11

13 1 26366-080002  NUT, M8 1 1

14 1 26366-100002  NUT, M10 11

15 1 26756-080002  NUT, LOCK M8 11

X

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.48
Fig.48. 2ND GENERATOR KIT(OPTIONAL) (-ednso o-

©)= (F)=
Lewv. Parts No. Description '

@ B € O E @

z
°

N
(2]

26756-080002 NUT, LOCK M8
26756-080002 NUT, LOCK M8

1 1 129677-09130 COVER, BELT 2ND ALT 1 1
2 1 129677-09510 BOLT, SPACER L=25 4 4
3 1 129677-09600 PLUG, D12.7 HOLE 1 1
4 1 119807-11770 PLUG 1 1
5 1 121575-49310 RETAINER, PIPE 1 1
6 1  129677-59270 HOSE, FO RET 2ND-ALT 1 1
7 1 128990-77250  ALTERNATOR,12V-120A 1 1
8 1 129677-77250  ALTERNATOR, 24V-60A 1 1
9 1 129271-77251 PULLEY, CRANK 6PK 1 1
10 1 128790-77580 BELT,ALTERNATOR 6PK 1 1
11 1 129677-77610 BRACKET, FO FILTER 1 1
12 1 129677-77620  ADJUSTER, BELT 1 1
13 1 129677-77630 BRACKET, 2ND ALT. 1 1
14 1 129271-77641 BOLT,ADJUSTER 1 1
15 1 22137-080000  WASHER, 8 1 1
16 1 22217-050000  WASHER, SPRING 5 2 2
17 1 22217-080000  WASHER, SPRING 8 1 1
18 1 26106-080202 BOLT, M8X 20 PLATED 1 1
19 1 26106-080202 BOLT, M8X 20 PLATED 3 3
20 1 26106-080602 BOLT, M8X 60 PLATED 2 2
21 1 26106-100202 BOLT, M10X 20 PLATED 3 3
22 1 26106-100302 BOLT, M10X 30 PLATED 2 2
23 1 26116-081004 BOLT, M8X100 PLATED 1 1
24 1 26366-080002 NUT, M8 1 1
25 1 26716-050002 NUT, M5 2 2

1 1 1

1 1 1

N
~

Remarks
(1)12V specification.
(2)24V specification. N:Old %New, O:OId%»‘LS New, R:Old% New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110
Fig.49. WIRE HARNESS

0CF50-M00090 Fig.49

Remarks
(1)For C35 panel(Optional parts)
(2)Newtral safety switch(Optional parts)

(A)=4JH80 (D)=
(B)=4JH110 (E)=
€)= (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 194440-51620 CLAMP, B 1 1
2 1 119578-75610 CLIP, CONNECTOR 4 4
3 1 119773-77030 COVER 1 1
4 1 129677-77030 HARNESS, ALTERNATOR 1 1
5 1 129677-77040 HARNESS, ALTERNATOR 1 1
6 1 129677-77060 COVER, TERMINAL 1 1
7 1 129677-77110 HARNESS, ECU K CONN 1 1
7A 2 129677-77150 COVER,FUSEBOX 1 1 W
(A=*2015.08.) (B=*2015.08.)
7B 2 129677-77160 COVER,RELAISBOX 1 1 W
(A=*2015.08.) (B=*2015.08.)
8 1 129677-77130 HARNESS, ECU A CONN 1 1
9 1 127677-77330 RELAY, MAIN 2 2
10 1 129677-77550 BRACKET,HARNESS 5 5
11 1  129677-77590 TERMINAL, BATTERY 1 1
12 1 26106-080122 BOLT, M8X 12 PLATED 1 1
13 1 26106-080122 BOLT, M8X 12 PLATED 3 3
14 1 26106-080122 BOLT, M8X 12 PLATED 1 1
15 1 26106-080122 BOLT, M8X 12 PLATED 1 1
16 1 26106-080162 BOLT, M8X 16 PLATED 4 4
17 1 26366-080002 NUT, M8 1 1
18 1 29621-200001 BAND, TR200 13 13
19 1 129672-49050 RETAINER,CSW 1 1
20 1 129677-77710 BRACKET,HARNESS 1 1
21 1 23297-180081 CLAMP, A18X 8 1 1
22 1 26106-080122 BOLT, M8X 12 PLATED 2 2
23 1 26106-060122 BOLT, M6X 12 PLATED 2 2
24 1 119578-91300 SENSOR, PRESSURE 1 1 1
25 1 120270-77102 SWITCH, SAFETY 1 1 2
26 1 129570-77960 HARNESS, WIRE 1 1 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.50

Fig.50. TERMINAL ADAPTER & EXTENSION HARNESS y-aameo. o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 164000-29000 ADAPTER, TERMINAL 1 1
2 1 164000-22210 HARNESS, WIRE 3M 1 1 1
3 1 164000-22220 HARNESS, WIRE 5M 1 1 1
4 1 164000-22230 HARNESS, WIRE 10M 1 1 1
5 1 164000-22240 HARNESS, WIRE 20M 1 1 1
Remarks Yes No Yes No
(1)Optional parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.51

Fig.51. CLUTCH(OPTIONAL) ) o

€)= (F)=
No. Lev. Parts No. Description Qty I R

A (B) () O (B ¢

1 1 129672-81000 CLUTCH ASSY, 1.47 1 1 1
2 1 129672-81010 CLUTCH ASSY, 2.14 1 1 2
3 1 129672-81020 CLUTCH ASSY, 1=2.63 1 1 3
4 1 129673-81010 CLUTCH ASSY, 2.04 1 1 4
5 1 129673-81020 CLUTCH ASSY, 1=2.45 1 1 5
6 1 129673-81100 GEAR, ZF25A 1 1 6
7 1 129673-81110 GEAR, ZF25A 1 1 7
8 1 129673-81200 GEAR, ZF30M 1=2.15 1 1 8
9 1 129673-81210 GEAR, ZF30M 1=2.7 1 1 9
10 1 26106-100302 BOLT, M10X 30 PLATED 8 8 A
11 1 26226-100252 STUD, M10X 25 2 2 A
12 1 26706-100002 NUT, M10 2 2 A
13 1 26106-100282 BOLT, M10X 28 PLATED 10 10 B
14 1  26226-100202 STUD, M10X 20 2 2 B
15 1 26366-100002 NUT, M10 2 2 B

Remarks

(1)KM4A2 (Reduction ratio 1.47)
(2)KM4A2 (Reduction ratio 2.14)
(3)KM4A2 (Reduction ratio 2.63)
(4)KMH4A (Reduction ratio 2.04)

(5)KMH4A (Reduction ratio 2.45)
(6)ZF25A (Reduction ratio 2.00)
(7)ZF25A (Reduction ratio 2.50)

(8)ZF30M (Reduction ratio 2.15)
(9)ZF30M (Reduction ratio 2.70)
(A)For KM4A2, KMH4A, ZF25A
(B)For ZF30M, SD60

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




0CF50-M00090 4JH80/110 0CF50-M00090  Fig.52

; A)=4JH80 D)=
Fig.52. DAMPER DISK(OPTIONAL) ) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 177090-03500 DISK, DAMPER D190 1 1 1
2 1 26106-080162 BOLT, M8X 16 PLATED 6 6 1
3 1 177090-03500 DISK, DAMPER D190 1 2
4 1 26106-080162 BOLT, M8X 16 PLATED 6 2
5 1 129673-81760 DISK, DAMPER 1 1 3
6 1 26106-080202 BOLT, M8X 20 PLATED 6 6 3
12 7 1 129673-81150 DISK, DAMPER 1 1 4
8 1 26106-080202 BOLT, M8X 20 PLATED 6 6 4
9 1 129673-81250 DISK, DAMPER 1 1 5
10 1 26106-080252 BOLT, M8X 25 PLATED 6 6 5
11 1 129670-81850 FAN, FLYWHEEL 1 1 1
12 1 26013-080142 BOLT, M8X 14 6 6 1
Remarks
(1)For KM4A2
(2)For SD60
(3)For KMH4A
(4)For ZF25A
(5)For ZF30M Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.53

Fig.53. ELECTRIC PARTS(FOR SD60) ) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 196420-02790 AMP 1
X

3
-’

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.54

Fig.54. EMERGENCY STOP SWITCH ) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 129677-91101 SWITCH,E-STOP 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.55
Fig.55. INSTRUMENT PANEL(B25)(MEDALLION)(OPTIONAL) il o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 164100-30110 PANEL ASSY, B25 1 1
2 2 164100-21110 HARNESS, PANEL EL 1 1
3 2 164100-31110 SWITCH, PANEL EL 1 1
4 2 164100-31150 GASKET, SWITCH 1 1
5 2 164100-31900 BEZEL, SWITCH BK 1 1
6 2 164100-36100 BUZZER, PANEL 1 1
7 2 164100-39100 FRAME, PANEL B 1 1
8 2 164100-39120 BRACKET, SWITCH 2 2
9 2 164100-39131 BRACKET, GAUGE 5 MD 1 1
10 2 164100-39150 CAP, GAUGE TERMINAL 1 1
11 2 164100-39180  WASHER, LOCK 4 4
12 2 164100-39190 NUT, M3.5 4 4
13 2 164100-53110 GAUGE, TACHLCD 5 EL 1 1
14 2 164100-53150 GASKET, GAUGE 5 1 1
15 2 164100-53900 BEZEL, GAUGE 5 BK 1 1

g | Mk e 11
12
8s—
11_~@ .
12
(
11
12
2
/S
R M

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.56

Fig.56. INSTRUMENT PANEL(C35)(MEDALLION)(OPTIONAL) ) o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 164100-30310 PANEL ASSY, C35 1 1
2 2 164100-21110 HARNESS, PANEL EL 1 1
3 2 164100-21200 HARNESS, GAUGE 2 1 1
4 2 164100-31110 SWITCH, PANEL EL 1 1
5 2 164100-31150 GASKET, SWITCH 1 1
6 2 164100-31900 BEZEL, SWITCH BK 1 1
7 2 164100-36100 BUZZER, PANEL 1 1
8 2 164100-39120 BRACKET, SWITCH 2 2
9 2 164100-39131 BRACKET, GAUGE 5 MD 1 1
10 2 164100-39180  WASHER, LOCK 8 8
11 2 164100-39190 NUT, M3.5 8 8
12 2 164100-39200 FRAME, PANEL C 1 1
13 2 164100-39230 BRACKET, GAUGE 2 MD 2 2
14 2 164100-53110 GAUGE, TACHLCD 5 EL 1 1
15 2 164100-53150 GASKET, GAUGE 5 1 1
16 2 164100-53200 GAUGE, TEMP CW 2 1 1
17 2 164100-53210 GAUGE, PRESS LO 2 1 1
18 2 164100-53250 GASKET, GAUGE 2 2 2
19 2 164100-53900 BEZEL, GAUGE 5 BK 1 1

2 2 2

N
o

164100-53920 BEZEL, GAUGE 2 BK

— 1
" © O~

I} 3|

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.57

Fig.57. THROTTLE SENSOR(FOR B25, C35 PANEL)(OPTIONAL) Qs o=

(B)=4JH110 B)=
(©)= F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1 105311-67200 RETAINER ASSY 1 1
5 2 22242-000100 RING, 10 1 1
6 1 129677-77760 BRACKET, ACC. SENSOR 1 1
7 1 121574-86320 RETAINER 1 1
8 1 129677-91851 SENSOR ASSY, ACCEL 1 1
9 1 22414-250150 PIN, COTTER 2.5X15 1 1
10 1 26022-050162 SCREW, M5X16 2 2
11 1 26106-080162 BOLT, M8X 16 PLATED 2 2
12 1 41710-000410 CLAMP 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.58

Fig.58. EMERGENCY STOP SWITCH(FOR B25, C35 PANEL)(OPTIONAL) ) o
©= "=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 164000-21300 HARNESS, WIRE 1 1
2 1 164100-31500 PANEL,E-STOP 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.59

; (A)=43H80 (D)=
Fig.59. TOOL ) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 129671-92110 PULLER ASSY 1 1
2 2 129671-92120 PULLER 1 1
3 2  129671-92130 BOLT, M10X40 1 1
4 1 129671-92100 TOOL, IMPELLER PULL 1 1
1
/4
2
,"
QY
Remarks o

N:OId‘T>TNew, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(1)Optional parts. Yes Ves
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




0CF50-M00090 4JH80/110 0CF50-M00090  Fig.60

; A)=4JHBO D)=
Fig.60. FLEXIBLE MOUNT ) o
€)= (F)=

No. Lev. Parts No. Description Qty I R

A (B) () O (B ¢

1 1 129671-08220 MOUNT ASSY, ABSORBER 2 1

2 2 129671-08230 SUPPORT,MOUNT 2 1

3 2  129671-08240 PLATE, ABSORBER 4 1

4 2 129671-08250 SPACER, ABSORBER 2 1

5 2 129671-08260 RUBBER, MOUNT 2 1

6 2 129671-08270 NUT, M16 2 1

7 2 129671-08280 BOLT, M16 2 1

8 2  129671-08290 BOLT,10X25 8 1

9 1 129671-08390 MOUNT ASSY, FLEXIBLE 2 2

13 1 129670-08351 MOUNTING, FLEXIBLE 4 3

14 1 129670-08351 MOUNTING, FLEXIBLE 4 4

Remarks
(1)For S2 drive
(2)For SD60
(3)For KM4A2, KMH4A, ZF25A, ZF30M, clutchless

Yes

(4)Standard parts for 4JH110 N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




0CF50-M00090 4JH80/110 0CF50-M00090 Fig.61
Fig.61. SAFETY LABEL(BUNDLED ITEMS) (a0 or
€)= (F)=

No. Lev. Parts No. Description Qty |
© ©® B ©

128377-07190 LABEL,LOOSE PARTS
128377-07400 LABEL,DANGER
128377-07420 LABEL,DANGER

128377-07450 LABEL,CAUTION
128377-07460 LABEL,CAUTION

aObhwNER
NN N R
I~
PRl N R[>
=
o~
N GRS
=

| G0 % B DANGER

2 SRR SEXAI B SEENHBIET.
W | SR, IO RRELTCR,

#hever Use an opon flame noar the f11larport.
Flannsble | esop 1he engine before supplying fuel.

Az ® DANGER

B STy ER, EERCEIGITTA,
OFETINT. THRT SRNHBDET,

3 Woop nay tron rotational parts uhlle
the engine Is running.
oo could b sarlourty Infured.

CAUTION

Read the ageramn nanual

L 11 aaraty fovos ndcotars botore stag
eep peap|e away [rom the engine befors start
—4 QPERATION
Wover snter nfo the engine compartment i 1e
it ngine wltn rni
ne's cof H\M (nolse, vlhuUnn!

toh
IR LR el ol fof varning
$1ihas an s Ratrdment v
therst leave the aperatars Tkt during.

INSPECTION MAINTENANUE
noyensnt stop

nd al oy
I cunnumni u\simlon and

CAUTIONS FOR HANDLING THE ENGINE

CHECKS BEFORE STARTING
AGhack thet, Tou Rava anauoh usl. 1uba o1l end cool Ing water
atiock st 1hs cluteh Is In neutral.

nd st
anglne.(The vaining o Gontlaura1 [0 var 105 ponding o the
engine model.For dotalIs. refor to the operatlon nanual.)
aDe'not turn the starting motor for mere than
11 Be ahiing-doasn 1 $lari.wail ol b ot 155688
befare 11yIng again.
AFTERSTA
dhack that the coollng watartsoavaten) I cliculating oronsily
#perate hs engine at loy spsed and check that the of| prassurs,
charging and oher warhing. 1amps 30 ot ~(The ¥aring lahp
I canflouraton yarles dapendingon ths o ngina model. For dstalls,
0 jeler o the opetatlon mnual
Harn the engine up far Mors than Eninutes.
OPERAT]

4o ot keep the angine running with sbnorme| black sxhaust.

4Chack 1ot ehy ebnoral heating. nolse or VIBiatlons and wat, lubs
o

wace m‘lulnllnf ;vum ting 1o tine when operating at lov spseds
of a

Dnerate the engin at no load at lo spead for about Eminutes
M

ping
adiot iy veter Frissen Vn cold wogthar.Be suro 1o discharge a]
G001 10§ Secwttor f1on ihe angine s dral 1 ook Add anti-Tresze
to the coolin freshwater.
#Qoen the drein plug of ‘the alr cooler and dlssharge condenseted

DTHERS
#Follow the Instructions glven In the oparation manual for other
hand1ng procautions.

N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090  Fig.62

Fig.62. COOLING SEA WATER PUMP INLET JOINT(OPTIONAL) ) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 129490-49070 JOINT 1 1
2 1  129670-49500 CLIP, HOSE 38 2 2
3 1 129171-49900 JOINT, RUBBER 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.63

Fig.63. REMOTE CONTROL HEAD(OPTIONAL) ) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 128170-86501 REMOCON HEAD (MN 1 1
2 1 41730-000681 MT-3 REMO-CON 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CF50-M00090 4JH80/110 0CF50-M00090 Fig.64

Fig.64. REMOTE CONTROL CABLE(OPTIONAL) ) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 27730-301400 CABLE (L=4000) 2 2
2 1 129470-86500 CABLE, L=7000 2 2
1
2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101304-59020
105311-67200
105425-01690
105430-67110
119172-55800
119172-55810
119175-91050
119187-39700
119578-75610
119578-77080
119578-77200
119578-91300
119609-32040
119620-49290

119624-32040
119640-61400
119773-42570

119773-77030
119802-11260
119802-11270
119802-13590
119802-25071
119802-49730
119807-11770
119934-01800
120130-11860
120270-54410
120270-77102
120650-07060
120650-42350

120650-42380

120650-42420

121111-21501

121252-39450
121400-11340
121450-01560

121550-23200
121574-86320
121575-49310

121850-21680
121857-55630
121857-55710
121857-55730

Fig. No.

Ref. No.

N
WNNPFPOOONNDN

24

Parts No.

121857-55740
121857-55750
121857-55760
122780-59100
123325-49421
123682-07852
123901-39820
124060-01050
124160-01751

124160-01910

124160-11360
124160-39140
124195-77770
124223-39900
124240-01871

124398-49700
124413-39710
124460-11340
124550-21600
124976-34850
127605-11370
127610-39350
127677-33060
127677-33070
127677-77060
127677-77330
127687-39360
128170-86501
128377-07150
128377-07190
128377-07350
128377-07400
128377-07420
128377-07450
128377-07460
128397-44500
128397-44510
128790-77580
128990-07270
128990-07900
128990-34900
128990-49400
128990-77250

128990-77430
128990-77441

Ref. No.

= NN
WOOWWOUDRWNNRPROIRPWORLO

ArBA~NEFRL B~

Parts No.
128990-77441

128990-77510

128990-77600

128990-77610
129001-01250
129001-02931
129004-11650
129005-11100
129006-44480
129051-49310

129054-42320
129100-01580

129100-11130
129150-01200
129150-01881

129150-02020
129150-02450
129150-02871
129150-02931
129150-02941
129150-03070
129150-11230
129150-11280
129150-11370
129150-11750
129150-11810
129150-14200
129150-14400
129150-23601
129150-23611
129150-35042
129150-35111
129150-35153
129150-35170
129150-49811
129150-77511
129171-49900
129189-21200
129263-49350
129270-44501
129271-42350
129271-42502

Fig. No.

9
44

Ref. No.

NN
ANFPNORANFPWWE

N W
[N

w
a~NB

11

Parts No.

129271-42502
129271-42510

129271-42700
129271-49110
129271-77251
129271-77641

129301-34830
129470-01710
129470-12301
129470-12320
129470-12330
129470-49540
129470-49801
129470-86500
129472-13501
129472-13520

129472-13550
129472-13560

129472-18090
129472-39620
129473-35091
129474-18151
129474-18181
129486-32020
129486-42050
129490-49070
129550-13110
129553-39650
129570-34880
129570-77960
129573-18120
129573-22301
129595-18132
129601-11241
129601-11251
129608-77010
129608-77110
129648-35100
129648-35150
129670-07230
129670-08220
129670-08351

129670-13600

129670-34810

Ref. No.

N N
RPOOWUIFR,EFPO®

NN
APrWANEAELPNEFEDNO




Parts No. Index

Parts No.

129670-39600
129670-42513

129670-42520
129670-42531
129670-42540
129670-42550
129670-42560
129670-42570
129670-42580

129670-42700
129670-44570
129670-49390
129670-49410
129670-49500

129670-55700
129670-81850
129671-08150
129671-08160
129671-08211
129671-08220
129671-08230
129671-08240
129671-08250
129671-08260
129671-08270
129671-08280
129671-08290
129671-08390
129671-13570
129671-18001
129671-18150
129671-49120

P

N

rwh @
=z
o

el
PRPARPWOONOURAWNRWNRPRRPRNAWIORMRANNOOWWORNODONNOOUURARNWWNN

Parts No.

129671-49220
129671-49230
129671-49240
129671-92100
129671-92110
129671-92120
129671-92130
129672-18110
129672-18130
129672-18140
129672-18150
129672-18160
129672-18170
129672-18180
129672-18190
129672-44160
129672-44170
129672-49050
129672-49060
129672-49070
129672-49260
129672-81000
129672-81010
129672-81020
129673-01700
129673-13552
129673-18140
129673-22501
129673-44090
129673-44131
129673-49060
129673-49410
129673-81010
129673-81020
129673-81100
129673-81110
129673-81150
129673-81200
129673-81210
129673-81250
129673-81760
129675-21800
129675-21810
129675-42280
129676-75010
129677-01500
129677-01550
129677-01560
129677-01621
129677-03090

o
RPUIOROOWONOUIRAWRWNREA®D

[EEY

H
PNPRPORPRFRPUOPRARWIITOOONNOOUORARROOOWWNRERWNEW

Parts No.

129677-07800
129677-07810
129677-09000
129677-09130
129677-09201
129677-09411
129677-09431
129677-09451
129677-09461
129677-09471
129677-09481

129677-09510
129677-09600
129677-11350
129677-11700
129677-12101
129677-12130
129677-13800
129677-21581
129677-21600
129677-22000
129677-25060
129677-25110
129677-25200
129677-25210
129677-32000
129677-33000
129677-33100
129677-34800
129677-34850
129677-39400
129677-42000
129677-42280
129677-42310
129677-44000
129677-44020
129677-44300
129677-44960
129677-44970
129677-49010
129677-49030
129677-49070
129677-49110
129677-49120
129677-49130
129677-49140

129677-49150
129677-49160

Fig. No.

N

O O00WOWWOWWOEOWOmOoOo o™

Ref. No.

=
= O

=
PONOOFRPNNWNOONOUINO R

NFRPWWNNN PR

Parts No.

129677-49220
129677-49250
129677-49300

129677-49320
129677-49401
129677-49420
129677-53100
129677-55600
129677-55610
129677-55850
129677-57201
129677-59010
129677-59090
129677-59220

129677-59230
129677-59240
129677-59270
129677-59300
129677-59350
129677-59400
129677-59500
129677-59700
129677-59810
129677-59820
129677-59830
129677-59840
129677-75010
129677-77030
129677-77040
129677-77060
129677-77110
129677-77130
129677-77150
129677-77160
129677-77250
129677-77440
129677-77550
129677-77570
129677-77581
129677-77590
129677-77610
129677-77620
129677-77630
129677-77710
129677-77720
129677-77740
129677-77760
129677-77770

[EnY

[EnY

[EnY




Parts No. Index

Parts No.

129677-77790
129677-91101

129677-91851
129685-03010
129693-01341
129693-39601
129693-44300
129698-21001
129698-77020
129698-77101
129698-77120
129698-77130
129698-77140
129698-77150
129698-77161
129698-77170
129698-77180
129698-77190
129698-77200
129698-77210
129698-77220
129698-77230
129698-77240
129698-77250
129698-77260
129698-77270
129698-77280
129792-39410
129795-01780
129795-01950
129795-02412
129795-11120

129795-11180

129795-21661
129795-49551
129900-07900
129916-49740
129927-44900
129927-77910
129927-77920
129928-79700
129978-11871

129978-12700
129A00-11330
129A00-11900
129A00-12703
129A00-12780
129A00-14100
129A00-14700
129A00-14710

Ref. No.

Parts No.

129A00-21710
129A00-25050
129A00-25080
129A00-25120
129A00-25900
129A00-51000
129A00-51100
129A00-51110
129A00-51120
129A00-51130
129A00-51200
129A00-51900
129A00-53200
129A00-55800
129A00-57100
129A00-57200
129A00-57210
129A00-75940
129C00-11310
129C00-57000
129C01-33100
129C26-01890

129C28-03120
129C28-14580
164000-21300
164000-22210
164000-22220
164000-22230
164000-22240
164000-29000
164100-21110

164100-21200
164100-30110
164100-30310
164100-31110
164100-31150

164100-31500
164100-31900

164100-36100

164100-39100
164100-39120

164100-39131

Ref. No.

BN W e
NRPOWO D

'_\
WoOoORrRrRrOOURAON~NOUDW

QOO N~NOOOODUINARRPRWRERPWONNRERPORMWONE WO

Parts No.

164100-39150
164100-39180

164100-39190

164100-39200
164100-39230
164100-53110

164100-53150

164100-53200
164100-53210
164100-53250
164100-53900

164100-53920
171007-49400
171051-01921
177050-02811
177050-02821
177061-02811
177073-02431
177088-02430
177090-03500

194256-04820
194440-51620

196420-02790
196630-12980
22133-080000
22137-080000

22137-100000
22157-080000
22190-080002

22190-100002
22190-120002

22190-160002
22217-050000

N

Parts No.
22217-080000

22217-100000
22217-180000
22242-000100
22252-000280
22351-030010
22351-060012
22414-250150
22512-070140

22857-500100

23000-013000

23000-016000

23000-019000
23000-022000

23000-025000
23000-054000

23000-070000
23010-013000
23061-070300

23080-007000
23080-012000
23297-180081
23414-100000

23414-100014
23414-120000
23414-130000

23414-160000

23414-170000
23831-100000
23857-100000
23875-010000
23875-030000

23876-005000
23876-010000

23887-120002
23887-180002

Ref. No.




Parts No. Index

Parts No.

23893-020002
23893-030002
24190-070001
24311-000120
24311-000320

24314-000180
24321-000600
24341-000500
26013-080142
26022-050162
26106-060102
26106-060122

26106-060162
26106-060202
26106-080122

26106-080142

26106-080162

26106-080202

Parts No.
26106-080202

26106-080252

26106-080302

26106-080352

26106-080402

26106-080452
26106-080502

26106-080552
26106-080602

26106-080652
26106-080852
26106-080902
26106-100162
26106-100202
26106-100222
26106-100252

26106-100282
26106-100302

26106-100452
26106-101202
26116-081004

26116-082002
26116-120302
26116-120352
26206-100302

Fig. No.

46
48

52

Ref. No.

12
18
19

Parts No.

26216-060202
26216-080602
26226-080182
26226-100202
26226-100252
26306-080002
26366-060002

26366-080002

26366-100002

26450-060162

26450-060252
26450-080162
26557-040122
26703-080002

26706-100002
26716-050002

26756-050002
26756-080002

26776-180002
27241-120000
27241-300000
27241-400000
27310-080001
27730-301400
29621-200001

41710-000410
41730-000681

Parts No.

729573-23700
X01357681
X0146531

X0505526
X0508129
X0529105

X2114535200
XNB131008
XNB133206
XNB133208
XNB134007
XNE923383
XNE928727
XNN131008
XNN131108
XNN131536
XNN131578
XNN131579
XNN131614
XNN133022
XNN133208
XNN133506
XNN133596
XNN133911
XNN134035
XNN136613
XNN137007
XNN137055
XNN137423

w >




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.FLYWHEEL HOUSING
	4.LUB. OIL SUMP
	5.BREATHER
	6.LABEL
	7.MOUNTING FOOT
	8.BELT COVER
	9.ENGINE COVER
	10.CYLINDER HEAD
	11.BONNET
	12.INTAKE MANIFOLD
	13.INTAKE SILENCER
	14.MIXING ELBOW(STANDARD TYPE)
	15.MIXING ELBOW(U TYPE)
	16.CAMSHAFT & DRIVING GEAR
	17.TURBINE
	18.AIR COOLER
	19.AIR DUCT
	20.CRANKSHAFT & FLYWHEEL
	21.PISTON & CONNECTING ROD
	22.LUB. OIL SYSTEM
	23.LUB. OIL PIPE
	24.DIPSTICK
	25.COOLING SEA WATER PUMP(FRONT MOUNT SPEC.)
	26.COOLING SEA WATER PUMP(REAR MOUNT SPEC.)
	27.COOLING SEA WATER PUMP COMPONENT PARTS(FRONT MOUNT SPEC.)
	28.COOLING SEA WATER PUMP COMPONENT PARTS(REAR MOUNT SPEC.)
	29.COOLING FRESH WATER PUMP
	30.COOLING FRESH WATER COOLER
	31.COOLING SEA WATER PIPE(MIXING ELBOW)
	32.COOLING SEA WATER PIPE(FOR SD60, CLUTCHLESS)
	33.COOLING SEA WATER PIPE(FOR KMH4A)
	34.COOLING SEA WATER PIPE(FOR KM4A2)
	35.COOLING SEA WATER PIPE(FOR ZF25A)
	36.COOLING SEA WATER PIPE(FOR ZF30M)
	37.COOLING FRESH WATER PIPE
	38.HOT WATER CONNECTION(OPTIONAL)
	39.FUEL SUPPLY PUMP
	40.FUEL INJECTION VALVE & FUEL INJECTION PIPE
	41.FUEL FILTER
	42.FUEL PRE-FILTER(HULL SIDE)
	43.FUEL PIPE
	44.ELECTRIC CONTROL UNIT(ECU) & BRACKET
	45.STARTING MOTOR
	46.RELAY
	47.GENERATOR
	48.2ND GENERATOR KIT(OPTIONAL)
	49.WIRE HARNESS
	50.TERMINAL ADAPTER & EXTENSION HARNESS
	51.CLUTCH(OPTIONAL)
	52.DAMPER DISK(OPTIONAL)
	53.ELECTRIC PARTS(FOR SD60)
	54.EMERGENCY STOP SWITCH
	55.INSTRUMENT PANEL(B25)(MEDALLION)(OPTIONAL)
	56.INSTRUMENT PANEL(C35)(MEDALLION)(OPTIONAL)
	57.THROTTLE SENSOR(FOR B25, C35 PANEL)(OPTIONAL)
	58.EMERGENCY STOP SWITCH(FOR B25, C35 PANEL)(OPTIONAL)
	59.TOOL
	60.FLEXIBLE MOUNT
	61.SAFETY LABEL(BUNDLED ITEMS)
	62.COOLING SEA WATER PUMP INLET JOINT(OPTIONAL)
	63.REMOTE CONTROL HEAD(OPTIONAL)
	64.REMOTE CONTROL CABLE(OPTIONAL)
	Parts No. Index

